o Louwisville and Jefferson Conunty Metrapolitan Sewer District
_ 700 West Liberty Streef
Louisville Kentfucky 40203-1911

562-540-6000

R =TT : wiww.msdlouky.org
Metrepolitan Sewer Disirict

December 12, 2011

Attorney at Law

Bl cpburn Ave
Louisville, KY 40204

Subject: Integrated Overflow Abatement Plan (IOAP)
Public Input Meeting September 27, 2011
Response to comments

Dear I

Thank you for taking the time to attend the Public Input Meeting September 27, 2011, and to
subsequently submit your comments and questions relative to the Combined Sewer Overflow
(CSO) Long Term Control Plan (LTCP). Your letter, verbal comments transcription and
completed comnent form are attached for reference.

[...]
¢ Operating Temperatures - Monitor bearings on pump and motor for abnormally high
temperatures.

Each blower will undergo the following field tests:

o Alignment - Test complete assemblies for correct rotation, proper alignment and
connection, and quiet operation.

o Vibration Test - Test with units installed under normal and peak operational loads to
ensure minimal vibration. -

o Performance - Measured by plant instrumentation and manufacturer's equipment curves.

o Operating Temperatures - Monitor bearings on blower and motor for abnormally high
temperatures. ]

e Voltage and Amperage - Measured for minimum, average, and maximum design
conditions.

Volume 1, Chapler 6 Page 37 of 54




M S D Integrated Overflow Abatement Plan
. i Volume 1 of 3

September 30, 2009

Each bar screen will undergo the following field tests:

o Alignment - Check complete assemblies for operational alignment to ensure moving
parts do not rub stationary parts and equipment tracks straight through full cycle.

e Performance - Verify raking capacity and smooth operation.
Each grit collector will undergo the following field tests:

o Alignment - Test complete assemblies for proper rotation and operational alignment to
ensure moving parts do not rub stationary parts and equipment tracks straight through

rotation.
o Performance - Verify raking capacity and smooth operation.

Each clarifier will undergo the following field tests:

o Alignment - Test complete assemblies for proper rotation and operationai alignment to
ensure moving parts do not rub stationary parts and equipment tracks straight through
rotation,

o Performance - Verify raking capacity and smooth operation.
Manufacturer representation wilf accompany all equipment testing.

Hydraulic Model Field Verification

The Derek R. Guthrie WQTC expansion is designed to provide a total peak hydraulic flow of 200
mgd. This design peak hydraulic flow capacity will be verified at the completion of the
expansion project. Verification of an actual 200 mgd flow is difficult due to the infrequent nature
of heavy rain events and the inherent challenges of surveying during these times. Therefore,
this flow will be simulated by removing from service a specific number of processing tanks while
adjusting flow to a predetermined amount. This simulation procedure is detailed in Table 6.5.2, -
which shows the specific number of units in service at each flow rate (highlighted cells show
which process is being tested). : .

Currently, the average daily flow (ADF) at Derek R. Guthrie WQTC is approximately 25 mgd.
The higher flow rates required for testing will be achieved by temporarily storing influent in-the
onsite retention basin {(approximately 17 MG active storage) and then releasing it into the
WQTC head works.

Volume 1, Chapter 6 Page 38 of 54




Integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

TABLE 6.5.2
DEREK R. GUTHRIE WQTC 200 MGD SIMULATION
(UNITS IN SERVICE DURING SELECTED FLOWS)

. . . Whastewater Flow Per -

Processing Unit Tatal # of Units Unit at 200 mgd' 50 mpd 67 mgd 100 med
Grit Basins ] 4 50 1 2 2
Stabilization Basins 2 43 2 2 2
Contact Basins 3 67 1 1 2
Secondary Clarifiers 12 16.7 3 4 6
Disinfection Basins 4 50 1 2 2
T Assuntes all units in service
1RAS flow rate at 200 mgd influent rate
Note: highlighted cells show which process is being tested

Additionaliy, the hydraulic model developed during the treatment plant design will be calibrated
based on the restits of the surveyed water surface elevations taken at various flow rates. Once
calibrated, the modeled hydraulic capacity at 200 mgd will be confirmed.

Process Model Field Verification

The Derek R. Guthrie WQTC will be field tested to verify that each of the unit processes are
functioning as designed. This will be accomplished by analyzing samples taken at key locations
throughout the plant and comparing the measured data with process design data. The
wastewater sampling parameters are shown in Table 6.5.3 and the sampling locations shown
on Figure 6.5.13.

Simulating biological treatment design conditions for biochemical oxygen demands (BOD), total
suspended solids (TSS), and flow rate will be extremely difficult. Treatment performance will be
" plotted against influent conditions to trend performance to the design conditions.

TABLE 6.5.3
DEREK R. GUTHRIE WQTC SAMPLING PARAMETERS
Sample Point Tss | obs | pit | N, | po | Fetal | Choriue | oyr | amwss MLYSS ”Iii‘lft‘l':‘
A —Influent Line X X X X
B — Contact Basin X - X X X
C- éecomlnry Clarifier X
D — Effluent Line X X X X X X X
BOD - biochemnical oxygen demand; DO —dissolved oxygen, NIl — atmnonia ; SVI- Sludge Volume Index, MLSS — Mixed Liquor
Suspended Solids; MLVSS — Mixed Liquor Volatile Suspended Solids

Volume 1, Chapter 6 Page 39 of 54




Integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

One-Year Operations Report

Twelve months of sampling data (beginning one month after startup) will be analyzed to verify
that the secondary treatment system meets or exceeds the design intent, and that both dry
weather and wet weather performance is in accordance with current permitted effluent
secondary standards. If the plant is functioning as intended, then verification of the operational
performance will be documented in a report. If actual performance does not meet the design
intent, remedial actions will be recommended in the report to bring the process into compliance.

Volume 1, Chapter 6 Page 40 of 54




6 40 L obed

g Jeydeys ‘1 awnjop,

£°6'9 91qe ] uI s1ajatieTed
0} J9JA1 SIONS[ Uouwoo] oidureg :djoN

6002 ‘0¢ Jequusydeg
€ 10 | suwInjoA

ue|d Juswaleqy MOpJeAQ pajelbaju]




Integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

Retention Treatment Basin

In a continuing effort to reduce CSO0s, it is necessary to construct a basin to provide short-term
storage and “equivalent primary treatment’. During wet weather events, the basin will provide
retention until its maximum storage capacity has been reached. If the maximum capacity is not
reached during the event, the wastewater will be pumped from the basin to the Morris Forman
WQTGC for treatment. If the maximum capacity of the basin is exceeded during the event, it will
serve as an equivalent primary treatment system, providing sediment removal, disinfection, and
removal of disinfection residuals as per discharge permit requirements. The Post Construction
Compliance Monitoring Plan for the Retention Treatment Basin will incorporate the following
three elements: equipment testing, field verification of the process model, report on one-year
operations including a certification of expansion. These elements are described in detail below.
Note that field verification of a hydraulic model (planned for the Derek R. Guthrie WQTC
compliance monitoring plan) is not required for the retention treatment basin due to the’
simplicity of the hydraulics through this basin.

Equipment Testing

Field testing of the critical equipment will be conducted to ensure that design performance is
being realized. The critical component of the retention treatment basin is the chemical feed
system. This system will be tested to verify that its capacity meets or exceeds design
requirements. Manufacturer representation will accompany all equipment testing.

Process Model Field Verification

In accordance with EPA requirements outlined in its CSO Control Policy, any “combined sewer
" flows remaining after implementation of the nine minimum controls and within the criteria
specified at il.C.4.a.i or ii, should receive a minimum of;

o+ Primary clarification (Removal of floatables and settleable solids may be achieved by
any combination of treatment technologies or methods.that are shown to be equivalent
to primary clarification.) '

e Solids and floatables disposal . )

o Disinfection of effluent, if necessary, to meet water quality standard, protect designated
uses and protect human heaith, including removal of harmful disinfection chemical
residuals, where necessary.”

The retention treatment basin is designed to perform as an equivalent to primary treatment. As
a result, field testing will consist of sampling to verify adequate TSS removal, disinfection by
chilorine, and dechlorination. The wastewater sampling parameters are shown in Table 6.5.4
and the sampling locations in Figure 6.5.14,

Volume 1, Chapter 6 Page 42 of 54




M S D Integrated Overflow Abatement Plan
_ Volume 1 of 3

September 30, 2009

TABLE 6.5.4
RETENTION TREATMENT BASIN SAMPLING I’ARAN[ETERS
. - . Chlorine
Sample Point TSS BOD , K pH Fecal Coli. Residual
A X X X
B X X X X X

FIGURE 6.5,14 RETENTION TREATMENT BASIN SAMPLING LOCATIONS

Trunk Sewer Diversion
Structure

Receiving Water

Odor Conirol Unit .
{Ii Needed) Sodium Bisulfite

B .
@_4\4\ ~——f g}-—p | Feed Pumps
. Cdor Con!rol-.._______.> - @

GiitPit [
g

/

Blower .

Weir " | (I Needed) [

1
&
chreens @ —‘@ Sodium Bisulfite
. Storage
i ox

@[ a )/

I
& g) | / / Hypochlorite
< Chemical yP

Hypochlorite
El_t;;h) Gatles (nduction Feed Pumps Storage
Pump Station Unit {Typ. of 2) @
Standby Generator (Cost Out Separately) /@~ . @
Polymer Polymer
LEGEND Sump
FT = Flow Transmitter Pumps Feed Pumps Storage
LT =|_'ev-e1 Transmm,e-r Note: Sample location letters refer to
LSH = High Level Switch !
LSL = Low Level Swifch pal’ameters in Table 6.5.4
Interceptor o WWTP
Page 43 of 54

Volume 1, Chapter 6




Integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

Conventional primary clarification has been shown to remove about 40 percent TSS at an
overflow rate of 2,000 gpd/square foot (sq. ft."). An enhanced primary treatment system
(addition of chemical coagulation and flocculation using a polymer) was chosen to allow a
higher overflow rate and maintain this same 40 percent TSS removal. Enhanced freatment has
been shown to increase TSS removal by about 20 percent when compared to conventional
primary treatment systems?, Using data from conventional primary clarification, a curve was
developed to predict TSS removal by the Retention Treatment Basin at higher flow rates.
Figure 6.5.15 illustrates this curve. .

! Conventional primary clarification curve source~ Vesilind, Aame. Water qualify treatment center Design. London: IWA
Publishing, 2003, Figure 5.5.

% Bnhanced primary clarification curve approximated by adding 20 percent TSS removal to conventional primary treatment
curve. Source- Vesilind, Aarne. Waste Treatment Plant Design, London: IWA Publishing, 2003, p 5-15.

FIGURE 6.5.15 PREDICTED TSS REMOVAL

Conventional Primary Clarification vs. Enhanced Primary
Clarification (Predicted)

80
80

====n Conventional Primary
Clarification

Enhanced Primary
Clarification (Predicted)

TSS (% Removai)

— T

0' S ! I: b [ D . : :
1000 1500 2000 2500 3000 3500 4000

Overflow Rate (gallsq ft/day)

Due to the infrequent nature of heavy rain events and the inherent challenges of sampling
during these events, the TSS removal at high fiow rates wiil be extrapolated from lower flow rate
sampling data. This will be done by plotting TSS removal data on the same graph as the
predicted curve and analyzing its trend. The actual sample data points should foliow the same
path as the predicted TSS removal curve that will be used to demonsfrate the TSS removal
ability at higher flows, Figure 6.5.186 illustrates this method.

Volume 1, Chapler 6 Page 44 of 54




Integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

FIGURE 6.5.16 EXAMPLE OF SAMPLING DATA

Sampling Data (Example) vs. Enhanced Primary
Clarification (Predicted)

30
80 .
E 70 : E;*lhfance.d anary
2 60 arification {Predicted)
5 50 ¢ Sampling Data
2 40 + {Example}
g 28 —m= Sampling Data
= {Example)
10

1000 1500 2000 2500 3000 3500 4000
Overflow Rate (gal/sq ft/day)

Although the retention treatment basin was sized based on TSS removal design parameters,
particulate BOD will also be removed with the TSS. The anticipated BOD percent removal is
uncertain, as the influent wastewater has not yet been characterized. In typical primary
treatment, the BOD removal is approximately one-half the TSS removal. '

QOne-Year Operations Report

Twelve months of sampling data (beginning one month after startup) will be analyzed to verify
that the secondary treatment system meets or exceeds the design intent, and that both dry
weather and wet weather performance is in accordance with current permitted effluent
secondary standards. [f the plant is functioning as intended, then verification of the operational
performance will be documented in a report. If actual performance does not meet the design
intent, remedial actions will be recommended in the report to bring the process into compliance.

6.5.3.3 Green Infrastructure, I/l Reduction, and Private Property Program

Monitoring green infrastructure, I/l reduction projects and the effects of a private property
program does not diverge far from the methods of monitoring gray infrastructure.  Flow
monitoring, rain gauges, and water quality’ sampling are still important in determining the
success of “green” initiatives. Gauging the support of the community and their willingness to
participate is crucial to success; however, the success of green infrastructure, I/ reduction, and
_the private property programs will ultimately be gauged by the reduction of sewer overflows.
MSD will gauge the success or failure of these programs in each overflow area when deciding

to implement further expansion.

Volume 1, Chapfer 6 Page 45 of 54




integrated Overflow Abatement Plan
Volume 1 of 3
September 30, 2009

The types of “green” options that will be vital components of MSD’s strategy are green roofs,
downspout disconnection, rain gardens, bioswales, and pervious pavement. The combination
of these components, in small test areas, will allow MSD to monitor its success at reducing
stormwater runoff. Similarly, sewer rehabilitation, such as manhole repair and sewer lining, can
reduce I/l and, in conjunction with a program to remove ilficit sewer connections from private
property, can greatly reduce overflow volumes in a collection system.

Case Study Flow Monitoring

* Changes in sanitary sewer levels caused by downspout disconnection, dry wells, and pervious
pavement will be monitored by utilizing flow meters and rain data. MSD will evaluate the green
infrastructure demonstration projects (Volume 2, Section 3.2.1.4) and three I/l case study
projects (to be determined by July 1, 2009). A second site near the case study area(s) may be
used as a control site — one that has a similar size, ratio of impervious surface to pervious

surface, and land use.

Pre-construction testing will be performed on both sites by placing a flow meter downstream of
each location to measure flow in the sanitary sewer during wet weather events. A rain gauge
will be placed at each location to accurately measure rainfall. After construction and installation
of either green infrastructure or Kl reduction measures at a study location, testing will resume at
both this and the control sites. Post construction data will be compared to preconstruction data
to determine the effectiveness of the green or rehabilitation solutions, utilizing the control site
response for comparison, For each case, a brief summary will be generated to report the
findings. A case study performed in Burnsville,” Minnesota, by Barr Engineering Company
(www.landandwater.com Volume 48, No. 5) utilized a similar style of testing. Refer to Appendix
6.5.2. A sample teést location setup with the ideal layout for case study flow monitoring is

displayed in Figure 6.5.17.

Volume 1, Chapter 6 Page 46 of 54




M S D ' . Integrated Overflow Abatement Plan
: Volume 1 of 3

September 30, 2009

FIGURE 6.5.17 EXAMPLE DOWNSPOUT DISCONNECTION TEST AREA

Site Specific Monitoring

Site specific monitoring is necessary to provide a uniquely detailed look at the effects of green
solutions. Three green roof projects (Volume 2, Section 3.2.1.4) will receive site specific
monitoring to establish efficacy in reducing runoff. For pre and post construction analysis, flow